
Name Part Number Quantity

Hood

HOOD ASY COMP,ECOAT ONLY 1051875-E0-G 1

Grille and Applique

T BADGE SUPPORT 1062472-00-F 1

T-BADGE, FR FASCIA MS2 1056386-00-F 1

SCR,M5-1.8X14,SCKT PAN WSHR HD,TORX,SST 1006533-00-A 2

V-BAR SUB ASSY MS2 1065233-00-D 1

EDGE CLIP,6x20 HOLE,14.5x1.3 RIB 1062645-00-A 4

BOLT HF M6X18 PC88 MAT 1006529-00-A 4

SCR ST WSHR M5 X 20 ZnNi 1012809-00-A 9

FASCIA SUPPORT BRACKET MS2 LH 1061331-00-B 1

FASCIA SUPPORT BRACKET MS2 RH 1061332-00-B 1

BLT HF M6-1.00x20[8.8]ZnAlW 1009420-00-A 2

PALNUT M5x10 1009338-00-A 2

GRILLE COVER UPR, FR FASCIA MS2 1057847-00-E 1

GRILLE COVER RH, FR FASCIA MS2 1057850-00-C 1

TOW HOOK COVER, FR FASCIA MS2 1057845-00-C 1

SCREW-M6-1.0X18.5,5 LOBE EX TORX 1055832-00-B 2

J-NUT M6 0.5-3.0 MULTITHREAD 1013802-00-B 2

Bumper

MS2 FRONT FASCIA UNPAINTED SVC 1077925-S0-A 1

BLT HEX M6-1.00x25 [8.8] M ZnAl (hood lifters fastener) 1005817-00-A 2 Restricted, may have to use bolts from previous bumper?

BLT,TPG,TRX,PLFG,M5-DPTx22[St]-RND-10 1006534-00-A 2

SCR GROM SQR M5x8x7.5 1006522-00-A 2

FASCIA TAB REINFORCE, FR LH (MS2) 1072913-00-B 1

FASCIA TAB REINFORCE, FR RH (MS2) 1072914-00-B 1

BRKT ASY FASC WHL ARCH LWR TAPE LH 1074903-00-C 1

BRKT ASY FASC WHL ARCH LWR TAPE RH 1074904-00-C 1

U-NUT M6x0.6-3.5 1006518-00-A 2

Louvres

ASY, ACTIVE LOUVRE LH MS2 1057851-00-J 1

ASY, ACTIVE LOUVRE RH, MS2 1058007-00-J 1

FOG SPEAR UPR LH, FR FASCIA MS2 1056378-00-C 1

FOG SPEAR LWR LH, FR FASCIA MS2 1056379-00-C 1

FOG SPEAR UPR RH, FR FASCIA, MS2 1056380-00-C 1

FOG SPEAR LWR RH, FRONT FASCIA MS2 1056381-00-C 1


